
1 

 

 

 

   

 

  

THE COUNCIL FOR DEVELOPMENT 

AND RECONSTRUCTION (CDR) 

 

EXTENSION OF 

WASTEWATER 

COLLECTION 

NETWORKS DRAINED 

TOWARD EL MARJ AND 

AITANIT WASTEWATER 

TREATMENT PLANTS 

SAFEGUARD STUDIES 

FOR LAKE QARAOUN 

POLLUTION 

PREVENTION PROJECT 

 

 

 

EL MARJ WASTEWATER 

SYSTEM 

ENVIRONMENTAL AND SOCIAL 

MANAGEMENT PLAN (ESMP) 

 

 

 

November 24, 2020 

 

 

 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT INFORMATION 

i 

ELARD LEBANON 

THE COUNCIL FOR DEVELOPMENT AND 

RECONSTRUCTION (CDR) 

Document Type: Draft Report 

Contract Ref: 19986 

EXTENSION OF WASTEWATER COLLECTION NETWORKS 
[...]
by ESIA of site-specific subprojects. The site-specific ESMPs will include measures to minimize 

and mitigate adverse social impacts, particularly on poor and vulnerable groups. 

 

In view of this, the ESMP will address the requirements of the triggered policies. 

Under the requirements of OP4.01, environmental screening enables project classification for 

proposed projects into three main categories, depending on the type, location, sensitivity and 

nature of environmental impacts.  

 Category A: Significant adverse environmental impacts, broad, irreversible, major 

resettlement.  



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJWASTEWATER SYSTEM LEGAL AND INSTITUTIONAL FRAMEWORK 

PREPARED BY ELARD 17 

 Category B: The impacts are localized, short-term, and reversible and have no severe 

effects on the environment. Simple and low/moderate cost mitigation measures will be 

sufficient to restore the potential damage or keep it to the lowest possible.  

 Category C: likely to have minimal or no adverse environmental impacts. 

As earlier explained, EL Marj Wastewater System has been classified as a Category B project. 

In addition, due to the nature of El Marj Wastewater System activities, the General and Industry 

Environmental, Health and Safety Guidelines (EHSGs), in particular the General Guidelines and 

Sector Guidelines for Construction and Decommissioning should be used as appropriate2. 

2.5.2 Environmental Assessment (OP 4.01) 

For all projects financed by the Bank, environmental screening is conducted according to the 

environmental impacts expected of the project, and all projects are assigned an 

environmental category, A, B, C, or FI, with a decreasing order of environmental impact 

severity. The instruments for this policy vary from a strategic environmental assessment, 

environmental and social management framework, environmental and social impact 

assessment, depending on the project specific circumstances. This project has been assigned 

environmental category “B” since the environmental impacts are expected to be minimal, 

during the construction phase, and can be mitigated via an environmental management 

plan. 

2.5.3 Involuntary Resettlement (OP 4.12) 

Significant efforts are to be made in the design and screening stages of the construction phase 

to avoid adverse impacts on people, land, property, including people’s access to natural and 

other economic resources, as far as possible. The Resettlement Policy Framework (RPF) sets the 

guidelines for the Resettlement and Compensation Plans (RAPs) that would have to be 

prepared when any program investment triggers this policy. The RAPs would also have to be 

approved by the Bank as a condition for a particular municipality to have its construction 

project financed. 

2.5.4 Public Consultations and Disclosure Policy 

Public Consultation: The Bank requires that stakeholder consultations be undertaken during 

planning, implementation and operation phases of the project. Under the Bank’s OP 4.01 

Policy, for all Category A and B projects, during the EA process, the borrower consults project 

affected groups and local non-governmental organizations (NGOs) about the project’s 

environmental aspects and takes their views into account. The borrower initiates such 

consultations as early as possible. For Category A projects, the borrower consults these groups 

at least twice: (a) shortly after environmental screening and before the terms of reference for 

the EA are finalized; and (b) once a draft EA report is prepared. In addition, the borrower 

consults with such groups throughout project implementation as necessary to address EA 

related issues that affect them.  

 

Disclosure: According to OP 4.01, for meaningful consultations between the borrower and 

project-affected groups and local NGOs on all Category A and B projects, the borrower 

                                                      
2 See ifc.org/ehsguidelines 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJWASTEWATER SYSTEM LEGAL AND INSTITUTIONAL FRAMEWORK 

PREPARED BY ELARD 18 

provides relevant material in a timely manner prior to consultation and in a form and language 

that are understandable and accessible to the groups being consulted. 

For a Category A project, the borrower provides for the initial consultation a summary of the 

proposed project’s objectives, description, and potential impacts; for consultation after the 

draft EA report is prepared, the borrower provides a summary of the EA’s conclusions. In 

addition, for a Category A project, the borrower makes the draft EA report available at a 

public place accessible to project-affected groups and local NGOs.  

Any separate Category B report is made available to project-affected groups and local NGOs. 

Public availability in the borrowing country and official receipt by the Bank of Category A 

reports, and of any Category B EA reports, are prerequisites to Bank appraisal of these projects. 

Once the borrower officially transmits the Category A EA report to the Bank, the Bank 

distributes the summary (in English) to the executive directors (Eds) and makes the report 

available through the Bank’s external website. Once the borrower officially transmits any 

separate Category B EA report to the Bank, the Bank makes it available through the Bank’s 

external website. If the borrower objects to the Bank’s releasing an EA report through the World 

Bank External Website, Bank staff submit the issue of further processing to the Eds. 

Approval & Disclosure of Instruments 

“All safeguards instruments including the ESMF, ESIA, ESMP, RAP, etc. will be approved/cleared 

by the World Bank and disclosed on the Bank’s website as well as locally in a manner culturally 

appropriate and in a language understood by all affected Persons and stakeholders. For any 

changes made to these documents, the same approval and disclosure process will be 

followed”. 

 

2.5.5 WBG Emission Limits 

Table 2-6, Table 2-7 and Table 2-8 present the WBG emission levels for ambient noise, effluent 

discharges and ambient air quality. 

Table 2-6   Indicative Limits for ambient noise 

WB Ambient Noise Limits  

Receptor 

One hour Laeq (dBA) 

Day  (07:00– 22:00) Night  (22:00 – 07:00) 

Residential; 

Institutional; educational 
55 45 

Industrial; commercial 70 70 

 

  



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJWASTEWATER SYSTEM LEGAL AND INSTITUTIONAL FRAMEWORK 

PREPARED BY ELARD 19 

 

Table 2-7   Indicative Limits for discharge of liquid effluent into sewer systems 

Parameters/pollutant 
Effluent pollutants threshold 

(WB requirements)  

pH 6 – 9 pH 

BOD mg/l  30  

COD mg/l  125 

Total nitrogen mg/l  10 

Total phosphorus mg/l  2 

Oil and grease mg/l  10 

Total suspended solids mg/l  50 

Total coliform bacteria  

(Most Probable Number/100 ml)  
400 

 

Table 2-8   Indicative limits for air quality (WB Requirements, µg/m3) 

 Ambient air pollutants threshold 

Exposure period 1-hour 8-hour 24-hour 1-year 

Carbon monoxide CO µg/m3 N/A N/A N/A N/A 

Sulfur dioxide SO2  µg/m3 N/A N/A 125 N/A 

Nitrogen oxides NOx  µg/m3 200 N/A N/A 40 

Particulates PM10 µg/m3 N/A N/A 150 70 

Particulates PM2.5 µg/m3 N/A N/A N/A N/A 

TSP µg/m3 N/A N/A 230 80 

Ozone N/A 160 100 N/A 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT DESCRIPTION 

PREPARED BY ELARD 20 

3. PROJECT DESCRIPTION 

This section describes the proposed Project and its different components to a level of detail 

commensurate with the available data at this stage of design. The term Project refers to the 

proposed El Marj Wastewater System, namely in the villages of Bouerij, Chtaura, El Mraijet, 

Jdita, Jlala, Makse, Taalabaya, Taanayel, Wadi Ed Delem, Zebdol, Saouiri and lower Qabb 

Elias – subject of this ESMP report. 

3.1 EXISTING WASTEWATER MANAGEMENT SYSTEMS 

With the exception of Saouiri village that discharges its wastewater into cesspools, the 

remaining 11 localities are connected to the municipal wastewater network which covers 

between 40% and 90% of the building units as shown in Table 3-1. Collected wastewater is 

mostly discharged into water bodies and diverted downstream to irrigation canals. 

Table 3-1   Wastewater Network Coverage and Discharge Location in the 12 Localities 

Locality Wastewater Network Coverage (%) Discharge location 

Bouerij 51 Makse River 

Chtaura and Jlala 93 Chtaura River 

El Mraijet 87 Makse River 

Jdita 80 Chtaura River 

Makse 59 Makse River 

Qabb Elias and Wadi Ed Delem 85 El Siyade River 

Saouiri 0 Cesspools 

Taalabaya 90 Berdaouni River 

Zebdol 43 Chtaura River 

 

The proposed El Marj WWTP is located between El Marj and Qabb Elias localities, with 

approximate coordinates of 33°44’38.79”N and 35°50’46.41”E, as shown in Figure 3-1. The 

WWTP is designed to operate at an average flow of 43,200 m3/day and on a peak flow of 

86,400 m3/day. The treated effluent will be discharged into the Litani River.  

The WWTP consists of the following units: 

 Two mechanically-operated fine screens, and one by-pass manually-operated fine 

screen where large solids are retained and collected manually to garbage bags; 

 Two Sand/grit/grease and oil removal tanks; 

 Influent lift station with seven (six duty and one standby) submersible pumps in phase 

1, and another seven (six duty and one standby) submersible pumps in phase 2; 

 Four primary clarifiers; 

 Four anaerobic tanks with two submersible mixers per tank, eight anoxic tanks with two 

submersible mixers per tank, and four Aerobic tanks. These biological tanks are utilized 

to maintain a desired bacterial mass; 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT DESCRIPTION 

PREPARED BY ELARD 21 

 Four secondary clarifiers; 

 Two chlorine contact tanks; 

 Four raw sludge thickeners; 

 Four aerobic sludge digesters; 

 Four belt filter presses; 

 Four GAC filters to eliminate the odor emissions: two will be installed in the pretreatment 

building, and two in the sludge dewatering building.  

 

 

Figure 3-1   El Marj WWTP Proposed Location – Aerial View 

3.2 PROPOSED WASTEWATER MANAGEMENT SYSTEMS 

The proposed El Marj wastewater system includes the construction of 321.52 km of additional 

sewer lines (gravity lines and one force main). The additional sewer lines in Bouerij, Chtaura, El 

Mraijet, Jdita, Jlala, Makse, Taalabaya, Taanayel, Wadi Ed Delem, Zebdol, and the lower part 

of Qabb Elias and part of Saouiri will be constructed within the public domain along the existing 

roads Right-of-Way. The remaining sewer lines and the force main in Saouiri will be located on 

private lands. The following sections present the proposed wastewater management systems 

specific to each of the above-mentioned localities. 

3.2.1 Construction Works in the Localities 

Construction works in the 12 villages will comprise of: 

 A total length of 319.42 km sewer lines (including house connections) made up of either 

unplasticized Polyvinyl Chloride (uPVC), Glass Fiber Reinforced Plastic (GRP), Glass 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT DESCRIPTION 

PREPARED BY ELARD 22 

Reinforced Epoxy (GRE), or concrete as gravity sewer lines with a diameter ranging 

between 150 mm and 1,000 mm.  

 A force main laid over a 2.1 km asphalt road, constructed from either Ductile Iron (DI) 

lines or GRP lines of 300 mm in diameter. Alignment of the proposed sewer lines in the 

village of Saouiri is shown in Appendix A of this report. 

The locations of the proposed sewer lines are shown in Figure 3-2 and Appendix A. 

 

 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM  PROJECT DESCRIPTION 

PREPARED BY ELARD 23 

 

Figure 3-2   Map Showing the Proposed Sewer Lines3 

                                                      
3 Anjar/Majdal Anjar pumping station implementation is part of a different project, while Bar Elias, Qab Elias and El Raouda pumping stations are part of a project funded by the Italian Government. These are the subject of other reports. 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT DESCRIPTION 

PREPARED BY ELARD 24 

3.3 CONSTRUCTION PHASE 

3.3.1 Main Construction Activities 

Activities involved in the site preparation and construction works of the proposed additional 

sewer lines in the 12 localities are: 

 Site clearance 

 Excavation 

 Backfilling  

 Pipe works 

 Concrete works 

 Plastering 

 Waterproofing 

 Metal works 

 Testing and commissioning  

 Road reinstatement. 

3.3.2 Main Construction-related Materials 

The main potential construction-related materials associated with the construction of the 

proposed additional sewer lines are listed in Table 3-2. These have been extracted from the 

Bill-of-Quantities prepared by the Engineering Consultant. 

Table 3-2   Main Construction-related Materials Associated with the Sewer Lines 

Construction Activities 

Construction-related Materials Associated with the Sewer Lines 

Construction Activities 

Quantity  

(Unit of measurement) 

Pipeworks 321,520 m* 

Sand or gravel bedding and surrounds 210,327 m* 

Reinforced concrete bedding and surrounds  15,732 m* 

Concrete manholes 6,299 units 

Manhole covers and frames 6,303 units 

Concrete works 255 m3 

Asphalt for reinstatement of paved roads including base, sub-base 

and wearing courses 
270,549 m2 

* As per BoQ, materials provided in linear meters and not quantities or volumes 

Sourcing of raw materials will be from duly permitted sites; these have not yet been defined 

and will be defined once the contractor is selected. 

3.3.3 Construction Schedule of Main Activities 

The overall duration of construction activities for the proposed Project is 30 months, and is 

detailed per activity in Table 3-3. 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT DESCRIPTION 

PREPARED BY ELARD 25 

Table 3-3   Proposed Construction Schedule for the Installation of Additional Sewage 

Networks  

Activity 
Duration 

(months) 

Mobilization, materials delivery to site 1.5 

Excavation, sand bedding, pipe laying, hydro-testing, backfilling, and reinstatement 5.5 

Installation of additional sewer networks  19 

Testing and commissioning 4 

Total Period 30 

3.3.4 Construction Equipment 

Equipment and machinery employed at a typical construction site where the proposed works 

are executed are presented in Table 3-4 below. Nevertheless, the count of equipment and 

machinery to be used is not available at this stage. The awarded Contractor shall provide this 

at a later stage. 

Table 3-4   List of Construction Equipment and Machinery 

Equipment/Machinery 

Air compressor 

Asphalt spreader/paver 

Backhoe loader 

Bench Saw 

Bulldozer 

Circular Saw 

Compressor 

Concrete mixer truck 

Drill 

Dump truck 

Excavator Truck (Poclain) 

Fuel tanker 

Grinder 

Ground excavation dozer  

Hole Cutter 

Jack hammer 

Leveling ground grader 

Mobile Concrete pump  

Mobile Crane 

Pick Up 

Plate compactor 

Pneumatic breaker (Breaking hard ground) 

Rock Breaker (Jack Hammer) 



EXTENSION OF WASTEWATER COLLECTION NETWORKS DRAINED TOWARD EL MARJ AND AITANIT WWTP CDR 

ESMP REPORT – EL MARJ WASTEWATER SYSTEM PROJECT DESCRIPTION 

PREPARED BY ELARD 26 

Equipment/Machinery 